
6

6

m3 x 6mm set screws.

3

6 2 1

7Each piece of camshaft held in 
with 2 m3 jam nuts and two 

5

ITEM NO. PART NUMBER QTY.

1 camshaft1 1

2 camshaft2 1

3 cam gear 30t 1

4 m3 jam nut 6

5 3mm rod x 6.7inches 1

6 623zz bearing 3

7 92029A418 6


